
 KRTGR9101 

Copyright © 2018 VARO  www.varo.com 

 
PARTS LIST 
Part Description Qty 

1 Roller 1 

2 Bung 1 

3 Lock washer nut (M8) 2 

4 Lock washer nut (M8) 2 

5 Washer 2 

Part Description Qty 

6 Scraper plate 1 

7 Lower handle 2 

8 Bolt (M6*35) 2 

9 Lock washer nut (M6) 2 

10 Top handle 1 

 


